
Pump

PARTS
MANUAL
Model

PUB-PP1644
Rev. 12/01

PKV101



PKV101                                                                  - 2 -                                                                        '01 - 12



PKV101                                                                  - 3 -                                                                        '01 - 12

GROUP INDEX

Group Name                                                                                           Page

PUMP ......................................................................................................... 4

CRANKCASE, CYLINDER and MUFFLER................................................ 6

CRANKSHAFT and PISTON...................................................................... 8

INTAKE and EXHAUST ............................................................................ 10

GOVERNOR, OPERATION...................................................................... 12

COOLING and STARTING ....................................................................... 14

FUEL, LUBRICANT.................................................................................. 16

ELECTRIC DEVICE ................................................................................. 18

ACCESSORIES........................................................................................ 20

940 Lively Blvd. • Wood Dale, IL 60191 • Phone: 630-350-8200 • Fax: 630-350-8212
e-mail: sales@robinamerica.com • www.robinamerica.com © Copyright 2001 Robin America, Inc.



PKV101                                                                  - 4 -                                                                        '01 - 12

FIG. 1 PUMP



PKV101                                                                  - 5 -                                                                        '01 - 12

FIG. 1 PUMP

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
  110      470-01151-08         CASING                                                            1
  115      471-00000-14         O RING                                                             1
  120      470-01125-28         INNER CASING                                                1
  130      470-01149-93         IMPELLER                                                        1
  140      470-01160-54         MECHANICAL SEAL                                        1
  145      470-01402-51         ADJUSTING WASHER                                     3
  150      471-00000-15         O RING                                                             1
  170      470-01480-10         PLUG AY                                                           1
  180      471-00000-60         BOLT AND WASHER AY (M6×20L)                  3
  210      470-01149-92         CASING COVER                                               1
  280      471-00000-21         SOCKET HEAD BOLT  (M5×40L)                     4
  287      471-00000-22         SEAL WASHER                                                4
  310      470-01133-25         VALVE CASE                                                    1
  314      471-00000-54         BOLT AND WASHER AY  (M8×20L)                 3
  320      470-01133-26         CHECK VALVE                                                  1
  340      470-03481-24         HOSE COUPLING(ABS)                                   2
  460      470-01184-50         PLUG AY                                                           1
  510      470-01181-93         STRAINER                                                        1
  520      471-00000-10         HOSE BAND                                                     3
  610      470-01176-76         SET BASE                                                        1
  620      470-01162-86         HANDLE                                                           1
  675      470-01125-76         RUBBER                                                           5
  680      471-00000-61         BOLT AND WASHER AY  (M8×16L)                 2
  681      471-00000-62         BOLT AND WASHER AY  (M8×22L)                 1
  910      470-01162-18         LABEL (PUMP NAME)                                      1
                                              
              



PKV101                                                                  - 6 -                                                                        '01 - 12

FIG. 2 CRANKCASE, CYLINDER and MUFFLER



PKV101                                                                  - 7 -                                                                        '01 - 12

FIG. 2 CRANKCASE, CYLINDER and MUFFLER

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-10090-01         CYLINDER BLOCK SET                                   1
    95      011-90595-10         SOCKET HEAD BOLT (M5×14L)                      8
  152      592-65009-00         GUARD, CASE OIL                                           2
  270      592-65006-00         OIL GAUGE                                                      1
  280      021-31600-20         GASKET                                                           1
  410      592-65000-00         CASE, OIL                                                         1
  415      592-65001-00         GASKET, CASE                                                1
  416      004-36051-80         SCREW AY                                                       4
  665      592-15014-00         SPACER                                                            2
  680      592-10040-01         ROCKER COVER CP                                       1
  690      592-15008-00         GASKET, ROCKER COVER                             1
  710      004-36051-60         SCREW AND WASHER AY (M5×16L)              3
  722      592-15010-00         LEAD VALVE                                                     1
  723      592-15011-00         RETAINER PLATE                                            1
  725      011-90499-80         SOCKET HEAD BOLT (M4×10L)                      1
  810      592-15005-02         COVER, CAM GEAR                                        1
  830      592-15007-00         GASKET, COVER CAM GEAR                         1
  850      592-15009-00         PIPE, BREATHER                                             1
  853      056-10800-10         HOSE CLAMP                                                  1
  860      004-36051-40         SCREW AND WASHER AY (M5×14L)              3
              



PKV101                                                                  - 8 -                                                                        '01 - 12

FIG. 3 CRANKSHAFT and PISTON



PKV101                                                                  - 9 -                                                                        '01 - 12

FIG. 3 CRANKSHAFT and PISTON

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-20060-00         CRANKSHAFT AY                                            1
    45      044-01299-60         OIL SEAL (L)                                                     1
    46      044-01099-70         OIL SEAL (S)                                                    1
    48      542-15005-00         CLIP                                                                  1
    55      001-13061-60         BOLT AND WASHER AY (M6×16L)                  1
    65      003-12060-00         WASHER                                                          1
    70      032-30399-90         WOODRUFF KEY                                             1
  350      523-25026-00         PISTON PIN                                                      1
  360      592-25009-00         PISTON                                                             1
  370      592-20040-00         PISTON RING SET                                           1
  380      056-50899-70         CLIP                                                                  2
  390      061-00899-90         NEEDLE BEARING                                          1
  610      592-25010-00         SHAFT                                                              1
  640      004-36061-60         SCREW AND WASHER AY (M6×16L)              2
              



PKV101                                                                 - 10 -                                                                       '01 - 12

FIG. 4 INTAKE and EXHAUST



PKV101                                                                 - 11 -                                                                       '01 - 12

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-35005-01         SHAFT, CAM GEAR                                          1
    30      592-30070-00         CAM GEAR AY                                                 1
    50      592-35000-01         CAM LIFTER                                                     2
    55      592-35006-00         SHAFT, CAM LIFTER                                       1
    60      592-35012-00         VALVE SPRING                                                2
    70      592-35013-00         RETAINER, SPRING                                         2
    80      592-35015-00         INTAKE VALVE                                                  1
    90      592-35014-00         EXHAUST VALVE                                              1
  100      592-35038-00         WASHER                                                          1
  200      592-35011-01         ROCKER SHAFT                                              1
  210      592-35007-00         PUSH ROD                                                       2
  220      592-30020-00         ROCKER ARM AY                                            2
  310      592-30010-00         MUFFLER                                                         1
  315      592-30080-10         SPARK ARRESTER                                          1
  320      592-35034-00         COVER, MUFFLER                                          1
  340      592-35016-01         GASKET, MUFFLER                                         1        
  360      014-00599-62         SCREW (M5×5L)                                              1
  365      011-90595-20         SOCKET HEAD BOLT (M5×20L)                      2
  510      592-30040-03         PLATE, CLEANER AY                                       1
  512      592-30060-02         PLATE, AIR CLEANER CP                               1
  514      592-35027-00         COVER, AIR CLEANER                                   1
  520      592-35032-00         ELEMENT                                                         1
  540      592-30050-01         INSULATOR CP                                                1
  542      017-00599-80         NUT                                                                   2
  543      002-27060-00         NUT                                                                   1
  545      592-35020-00         INSULATOR, CARBURETOR                           1
  546      014-90699-72         ADJUST SCREW                                              1
  547      002-27060-00         NUT                                                                   1
  548      004-36051-80         SCREW AY (M5×18L)                                       2
  549      004-36051-00         SCREW AY (M5×10L)                                       1
  550      592-35018-01         GASKET, INSULATOR                                      1
  560      592-35019-00         GASKET, CARBURETOR                                 1
  580      592-35031-00         SCREW (M5×68L)                                            2
  581      014-00594-80         SCREW AY(M5×14L)                                        1
  605      592-35026-00         PLATE                                                               1
  880      531-65007-01         CHECK VALVE                                                  1
  881      592-35024-00         CHECK VALVE (1)                                            1
  884      592-35025-00         PLATE, CHECK VALVE                                     1
  885      593-35016-00         PLATE, SEPARATOR CP                                  1
  886      592-35035-00         GASKET, SEPARATOR                                     1
  887      592-35039-00         PIPE, PLATE SEPARATOR                               1
  888      592-35030-01         PIPE                                                                  1
  890      592-35022-00         LEVER, CHOKE                                               1
  892      592-35023-01         PLATE, CHOKE                                                1
  894      021-30699-90         GASKET                                                           1
  895      024-01399-70         O RING                                                             1
  896      024-01599-90         O RING                                                             1

FIG. 4 INTAKE and EXHAUST 



PKV101                                                                 - 12 -                                                                       '01 - 12

FIG. 5 GOVERNOR, OPERATION



PKV101                                                                 - 13 -                                                                       '01 - 12

FIG. 5 GOVERNOR, OPERATION

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
  655      625-50080-00         CONTROL LEVER                                            1
  680      063-00498-61         CONTROL CABLE                                            1
  690      521-95000-00         HOLDER                                                           1
              



PKV101                                                                 - 14 -                                                                       '01 - 12

FIG. 6 COOLING and STARTING



PKV101                                                                 - 15 -                                                                       '01 - 12

FIG. 6 COOLING and STARTING

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-50030-00         HOUSING, BLOWER CP                                  1
    40      004-36051-60         SCREW AND WASHER AY(M5×16L)               3
    90      592-55001-00         COVER, CYLINDER                                         1
    95      004-36051-00         SCREW AND WASHER AY                              2
    96      004-36041-60         SCREW                                                             4
  200      519-55000-00         PULLEY                                                            1
  210      592-50010-02         RECOIL STARTER AY                                      1
    -1      521-50020-30         SPIRAL SPRING                                              1
    -2      592-50010-30         REEL                                                                 1
    -3      592-50010-50         STARTER ROPE                                               1
    -4      522-50040-20         STARTER KNOB                                               1
    -7      519-50021-00         SWING ARM                                                     1
  -35      519-50021-10         COLLAR                                                            1
  -49      519-50020-60         SET SCREW                                                     1
                                              
              



PKV101                                                                 - 16 -                                                                       '01 - 12

FIG. 7 FUEL, LUBRICANT



PKV101                                                                 - 17 -                                                                       '01 - 12

FIG. 7 FUEL, LUBRICANT

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-65004-00         TANK, FUEL                                                      1
    30      592-60040-01         CAP, FUEL TANK AY                                         1
    40      523-65039-00         FILTER                                                              1
    80      592-60030-00         TUBE                                                                1
    90      056-10599-90         HOSE CLAMP                                                  1
  110      503-65002-00         PLATE                                                               1
  111      503-65003-00         PLATE                                                               1
  112      519-65003-01         DAMPER                                                           1
  210      592-60110-00         CARBURETOR AY                                            1
    -1      592-60070-41         BODY AY-PUMP                                                1
    -2      501-60040-10         SCREEN-INLET                                                1
    -8      523-60461-40         BODY AY-AIR PURGE                                      1
    -9      523-60460-50         COVER-PRIMER PUMP                                   1
  -10      524-60011-50         PUMP-PRIMER                                                1
  -11      592-60080-10         DIAPHRAGM AY-METERING                           1
  -12      523-60460-40         GASKET-METERING DIAPHRAGM                 1
  -13      524-60010-40         DIAPHRAGM-PUMP                                         1
  -14      592-60020-40         GASKET-PUMP                                                1
  -15      592-60021-20         JET (#36)                                                          1
  -16      524-60010-10         O RING                                                             1
  -17      531-60051-20         RING-SPRING RETAINING                              1
  -18      252-62601-08         WASHER                                                          1
  -19      523-60180-40         SWIVEL                                                            1
  -22      252-62611-08         SPRING-PUMP                                                 1
  -23      520-60080-30         SCREW-T COLLAR                                          2
  -24      523-60460-10         SCREW-PUMP COVER                                    4
                                              
              



PKV101                                                                 - 18 -                                                                       '01 - 12

FIG. 8 ELECTRIC DEVICE



PKV101                                                                 - 19 -                                                                       '01 - 12

FIG. 8 ELECTRIC DEVICE

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-75002-00         FLYWHEEL                                                       1
    11      592-70010-10         IGNITION COIL                                                 1
    30      014-00499-20         SCREW                                                             2
    60      592-70020-00         STOP SWITCH AY                                            1
    95      065-40099-31         SPRING, PLUG CAP                                        1
  100      065-01099-50         PLUG, SPARK                                                  1
  110      592-75001-00         CAP, PLUG                                                        1
  112      592-75000-00         COVER, PLUG                                                  1
                                              

                                              
              



PKV101                                                                 - 20 -                                                                       '01 - 12

FIG. 9 ACCESSORIES, LABEL



PKV101                                                                 - 21 -                                                                       '01 - 12

FIG. 9 ACCESSORIES, LABEL

REF      PART NUMBER     DESCRIPTION                                              QTY     REMARKS 
    10      592-90020-00         TOOL                                                                1
  100      592-95001-00         LABEL, TRADE MARK                                     1
  120      592-95004-00         LABEL, ENGINE                                               1
  160      592-95000-00         LABEL, MODEL                                                1
                                              

                                              
              



PRINTED IN THE USA


